
 

9 IX September 2021

https://doi.org/10.22214/ijraset.2021.38262



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2263 ©IJRASET: All Rights are Reserved 

Water Purification System Based on Rapid 
Gravity System and City Supply (Raw Water 

from River Hooghly) 
Soham Bhattacharya1, Prof. Jayanta Bandyopadhyay2, Prof. Piyali Das3, Prof Sibasish Deb4 
[...]
                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2273 ©IJRASET: All Rights are Reserved 

 
  

Figure 1 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2274 ©IJRASET: All Rights are Reserved 

Design of Gravity Main 
a) Gravity Main: The gravity main connects the intake well to the jack well and water flows though it by gravity. To secure the 

greatest economy the diameter of a single pipe through which water flows by gravity should be such that all the head available 
to cause flow is consumed by friction. The available fall from the intake well to the jack well and the ground profile in between 
should generally help to decide if a free flow conduit is feasible. Once this is decided the material of the conduit is to be 
selected keeping in view the local cost and the nature of the terrain to be traversed. Even when a fall is available, a pumping or 
force main, independently or in combination with a gravity main could also be considered. Gravity pipelines should be laid 
below the hydraulic gradient. 

b) Design Criteria 
Diameters of gravity main                                                         = 0.3m to 1m 
Velocity of water                                                                         = 0.5 m/s to 2.0 m/s 
Number of gravity main = number of intake well                 = 1 
Assumption velocity                                                                   = 1.2 m/s 

 
c) Design Calculation 

R.C.C. Circular pipe is used. 
Conduit velocity                                                      = 1.2 m/s 
Area of conduit required                                       = (0.67 m3/s ) / (1.2 m/s) 
                                                                                   = 0.56 m2 
Diameter of the conduit                                        = 0.85 m 
For this dia pipe velocity is                                   = 0.67 / {(3.147/4) x 0.852} 
                                                                                   = 1.18 m/s 
Using Manning’s formula                                  V = (1/n) x R2/3 x S1/2 
                                                                          1.18 = (1/0.017) x (0.85/4)2/3 x (S1/2) 
                                                                                S = 3.3 x 10-3 

               S = 1 in 300 
d) Summary 

1. Number of gravity main 1 
2. Diameter of gravity main  0.85 m  
3. Slope of gravity main 1 in 300 

 
 
Design of Jack Well 
a) Jack Well: This structure serves as a collection of the sump well for the incoming water from the intake well from where the 

water is pumped through the rising main to the various treatment units. This unit is more useful when number of intake wells 
are more than one, so that water is collected in one unit and then pumped for purification. The jack well is generally located 
away from the shore line, so that the installation of pumps, inspection maintenance is made easy. 

b) Design Criteria 
 Suction head                                                             < 10 m. 
 Diameter of well                                                       < 20 m. 

 
c) Design Calculation 

Detention time                                                       = 2 min 
Assuming suction head                                         = 8 m 
Bottom clearance                                                   = 2 m  
Maximum depth of water that can be stored in condition when water is minimum in river 
101.6 – 99.6                                                             = 2 m 
Capacity of well                                                      = 0.67 x 2 x 60 
                                                                                 = 80.4 m3 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2275 ©IJRASET: All Rights are Reserved 

C/S area of well                                                     = 80.4 / 2  
                                                                                 = 40.2 m2 
Diameter of well                                                   = 7.5 m 
R.L. of bottom of jack well                                  = 99.6 m 
R.L. of bottom of jack well when full                = 109.6 m 
                      

d) Summary  
1. Diameter of jack well 7.5 m 
2. R.L. of bottom of jack well 99.6 m 
3. R.L. top of jack well 109.6 m 
6. Bottom clearance 2 m 

  

Figure 2 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2276 ©IJRASET: All Rights are Reserved 

Design of Pumping System 
a) Pumps  
 In the water treatment plant, pumps are used to boost the water from the jack well to the aeration units. 
 The following points are to be stressed upon. 
 The suction pumping should be as short and straight as possible. It should not be greater than 10m for centrifugal pump. If head 

is more than 10 m, water is converted into vapour and thus in spite of creating water head, vapour head is created and pump 
ceases to function. 

 The suction pipe should be of such size that the velocity should be about 2 m/sec. 
 The delivery pipe should be of such size that the velocity should be about 2.5 m/sec. 

 
The following criteria govern pump selection. 
 Buoyancy operated pumps 
 Impulse operated pumps 
 Positive displacement pumps 
 Velocity adoptions pumps 
 
 
The following criteria govern pump selection. 
 Type of duty required. 
 Present and projected demand and pattern and change in demand. 
 The details of head and flow rate required. 
 Selection the operating speed of the pump and suitable drive. 
 The efficiency of the pumps and consequent influence on power consumption and the running costs. 
 
b) Diameter Of Rising Main 

Q                                                                         = 0.67 m3/s 
Economical diameter                                    = 0.97 ( Q )1/2  to  1.22 ( Q ) 1/2 
                                                                            = 0.8 m to 1m 
Provided D                                                          = 0.9 m 

 
c) Design Criteria 

Suction head should not be greater than 10 m. 
Velocity of flow length                                            = 0.7 to 1.5 m/s 
Top clearance                                                          = 0.5 m 
Bottom clearance                                                      = 2 m 
 

d) Design Calculation 
Frictional losses in rising main: 
 
Velocity = Q / area = 0.67 / {(3.14/4) x 0.92} = 1.1 m/s  
 
4f = f ‘ = 0.02 x [1 + (1 / 35 x d )] = 0.02 
 
Hf = (f ‘ x L x v2) / (2 x g x d) 
      = ( 0.02 x 200 x 1.12) / (2 x 9.81 x 0.9)    
      = 0.27 m 
Hs + Hd = total lift including suction and delivery 
               = 8m + 1m + 0.27m (loss) 
               = 9.27m 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2277 ©IJRASET: All Rights are Reserved 

WHP (water horse power)    = (W X Q X H) / 0.735 
                                                    = (9.81 x 0.67 x 9.27) /0.735 
                                                    = 83 HP 
 
                                                     W = unit weight of water  
                                                     Q = discharge 

H = total head against which pump works 
1 HP = 735 W = 0.735 kW   

           BHP (Brake horse power)      = WHP/ Nm x Np 
          = 83 / (0.85 x 0.77)  
          = 127 HP 
e) Summary 

                                         Provide 2 pumps in parallel 
 
Ref page 306 of “water supply engineering” by SK Garg 
 
Design of Rising Main 
a) General: These are the pressure pipes used to convey the water from the jack well to the treatment units. The design of rising 

main is dependent on resistance to flow, available head, allowable velocities of flow, sediment transport, quality of water and 
relative cost. Various types of pipes used are cast iron, steel, reinforced cement concrete, pre-stressed concrete, asbestos 
cement, polyethylene rigid PVC, ductile iron fibre glass pipe, glass reinforced plastic, fibre reinforced plastic. The 
determination of the suitability in all respects of the pipe of joints for any work is a matter of decision by the engineer 
concerned on the basis of requirements for the scheme. 

b) Design Criteria 
Velocity = 0.9 to 1.5 m/sec. 

c) Design Calculation 
      Economical diameter, D                                       =0.97(Q) 1/2  to  1.22 (Q)1/2 

                                                                         = 0.8 m to 1m 
Provided Diameter                                                = 0.9 m                     

     Velocity = Q / area                                                  = 0.67 / {(3.14/4) x 0.92}  
                                                                                  = 1.1 m/s  
                                                      
d) Summary 

1. Diameter of pipe 0.9m 
 
 Treatment units                                                                                                                              
The aim of water treatment is to produce and maintain water that is hygienically safe, aesthetically attractive and palatable; in an 
economical manner. Albeit the treatment of water would achieve the desired quality, the evaluation of its quality should not be 
confined to the end of the treatment facilities but should be extended to the point of consumer’s use. The method of treatment to be 
employed depends on the characteristics of the raw water and the desired standards of water quality. The unit operation and unit 
processes in water treatment constitute aeration flocculation (rapid and slow mixing) and clarification, filtration, softening, 
defluoridization, water conditioning and disinfection and may take many different combinations to suit the above requirements. 
In the case of ground water and surface water storage which are well protected, where the water has turbidity below 10 JTU 
(Jackson Candle Turbidity Units) and is free from odour and color, only disinfection by chlorination is adopted before supply. 
Where ground water contains excessive dissolved carbon dioxide and odorous gases, aeration followed by flocculation and 
sedimentation, rapid gravity or pressure filtration and chlorination may be necessary. 
Conventional treatment including pre-chlorination, aeration, flocculation and sedimentation, rapid gravity filtration and post-
chlorination are adopted for highly polluted surface waters laden with algae or microscopic organism. 
2) Design of Chemical House and Calculation of Chemical Dose 



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2278 ©IJRASET: All Rights are Reserved 

The space for storing the chemicals required for the subsequent treatment of water consists of determining space required for storing 
the most commonly used coagulant alum, lime, chlorine, etc. for the minimum period of three months. 
The size of unit also depends upon the location, transport facilities, weather conditions. Chemical house should be designed to be 
free from moisture, sap, etc. there should be sufficient space for handling and measuring chemicals and other related operations. 
It should be located near to the treatment plant and chemicals should be stored in such size of bags that can be handled easily. 
Alum bags being used is of size                                            = 600 x 400 
Alum bags stack size 
10 bags stacked horizontally in each of 8 layers          = 6 m x 400 mm 
15 stacks breadth wise is stored in the storage with 500 mm spacing in between stacks and 1 m spacing of the end stacks from wall 
6 stacks length wise is stored in the storage with 2 m spacing from the walls 
Alum dose 
Coagulation  
Coagulation describes the effect produced by the addition of a chemical to a colloidal dispersion resulting in particle destabilization. 
Operationally, this is achieved by the addition of appropriate chemical and rapid intense mixing for obtaining uniform dispersion of 
the chemical. 
The coagulant dose in the field should be judiciously controlled in the light of the jar test values. Alum is used as coagulant. 
Design Criteria for alum dose 
Alum required for particular seasons is given below: 

Monsoon                                                               = 50 mg/l 
Winter            = 20 mg/l 
Summer            = 5 mg/l 

Alum required: 
                                                   (76.8 x 106) / 24 = 32 x 105 
 
Per day alum required for worst season for intermediate stage 
                                                                                               = 50 x 10-6 x 32 x 105 x 24 
            = 3840 kg/day 
For 3 months (90days)                                                       = 3840 x 90 
             = 345600 kg 
Number of bags where 1 bag is containing 50kg           = 345600 / 50 
              = 7000 bags 
For 1 day no of bags being used          = 7000 / 90 
              = 78 bags 
Hence 8 layers of bags 10 bag in each row for 1 day 
1 heap = 78 bags        
No of heaps to be stored = 90 
Chemical dissolving tank: 
1 day             = 78 bags 
78 bags            = 50kg x 78 

           = 3900 kg 
Density of alum           = 1710 kg / m3 
Volume of 78 bags           = 3900 / 1710 

           = 2.5 m3 

Volume of dissolving tank                              = 4 m x 1.5 m x 1 m 
            = 6 m3 

2 tanks each of 6m3 volume. 1 always on standby for next day out of the 2 tanks 
 
Chemical solution tank 
Total alum            = 3900 kg / day 
Solution required per day              = 3900 / 1.7  



International Journal for Research in Applied Science & Engineering Technology (IJRASET) 
                                                                                           ISSN: 2321-9653; IC Value: 45.98; SJ Impact Factor: 7.429 

                                                                                                                Volume 9 Issue IX Sep 2021- Available at www.ijraset.com 
     

 
2279 ©IJRASET: All Rights are Reserved 

           =2294 lit / day 
           = 1.6 lit /min 

Quantity of solution for 24 hours        = 1.6 x 24 x 60 
          = 2.3 m3 

Tank dimensions           = 1.5 m x 1m x 1m 